
                                                                                                                        

 

 

 

 

 

APPLYING COAGULANTS TO IMPROVE 

THE EFFLUENT QUALITY OF ETP AND 

REDESIGNING APPROACHES 

 

 

FARSHID KHAN 

AHANAF TAHMID  

MAHIR MOHTASIM TAHMID 

 

 

  

 

 

DEPARTMENT OF CIVIL AND ENVIRONMENTAL ENGINEERING 

(CEE) 

ISLAMIC UNIVERSITY OF TECHNOLOGY (IUT) 

 

MAY 2023 

 

 

ISLAMIC UNIVERSITY OF TECHNOLOGY 

DHAKA, BANGLADESH 

ORGANIZATION OF ISLAMIC 

COOPERATION 



APPLYING COAGULANTS TO IMPROVE THE 

EFFLUENT QUALITY OF ETP AND REDESIGNING 

APPROACHES 

 

 

 

A Thesis by 

 

Name of the Student                             

Farshid Khan 
[...]
Raw wastewater samples from the Ananta Casual Wear Ltd. ETP were collected.  

Wastewater was collected in plastic containers which has a capacity of 5 liters. After 

collecting wastewater samples, they were transported to the Environmental Laboratory 

of Islamic University of Technology, Gazipur. Wastewater was collected from three 

different stages of the treatment plant- inlet, before aeration tank (after primary 

treatment) and outlet.  

 

 

We began the test of the wastewater samples on the same day of collection from the 

Ananta Casual Wear Ltd. ETP, to avoid microbiological decomposition of solids. 

Samples were analyzed for different parameters according to the DoE standards. The 

parameters were analyzed for BOD, COD, TDS, TS, pH, Turbidity (NTU), Color, and 

DO. 

 

3.1.2 Mixing Coagulants 

 

Coagulants were used in the experiment to improve the quality of the effluent. As 

discussed before, Poly-aluminum chloride (PAC) and Cationic Polymer were used as 

coagulants. The solution of PAC and Polymer were prepared and mixed with the second 

sample (the water taken coming from the inlet before going to the aeration tank) The 

 
Figure 2.1 Wastewater from different parts of the Ananta Casual 

Wear Ltd.- inlet, before aeration tank and outlet 



10 
 

sample was taken in six different jars and the coagulants were mixed in the following 

ratios in the first experiment: 

Sample 1: Samples were taken from the water coming from the inlet before going to 

the Aeration tank.  

Samples 2: 1% of PAC and 0.8% Polymer Solution with Sample 1  

Sample 3: 2% of PAC and 1.6% Polymer Solution with Sample 1  

Sample 4: 3% of PAC and 2.4% Polymer Solution with Sample 1 

Sample 5: 4% of PAC and 3.2% Polymer Solution with Sample 1 

Sample 6: 5% of PAC and 4% of Polymer Solution with Sample 1 

 

The quantity of PAC and Polymer would be varied in the following experiments to find 

out the correct amount of dosage that improves the quality of our effluent. 

 

3.1.3 Jar Test  

 

After mixing of coagulants, Jar test was started. The jar test is a laboratory procedure 

which simulates coagulation/flocculation with differing chemical doses. The procedure 

aims to estimate the minimum coagulant dose required to achieve certain water quality 

goals. A conventional jar test apparatus was used in the experiment. The test was done 

as a batch test, accommodating a series of six beakers together with six-spindle steel 

paddles.  

      

Figure 3.1 Jar Test (Flocculator Variable Speed, Bibbdy, United Kingdom) 



11 
 

3.1.4 Testing  

 

After Jar Test, rest of the parameters were were tested. (BOD, COD, TDS, TS, pH, 

Turbidity (NTU), Color, DO). The parameters were tested for all samples, including 

the sample from inlet and outlet.  

BOD: Measuring biochemical oxygen demand requires taking two measurements. One 

is measured immediately for dissolved oxygen (initial), and the second is incubated in 

the lab for 5 days and then tested for the amount of dissolved oxygen remaining (final). 

(Biochemical oxygen demand, n.d) 

COD: An aliquot of the sample is digested for two hours at 150 °C in the presence of 

dichromate and sulfuric acid. The resulting solution is titrated to a colored endpoint 

with a ferroin indicator or read on a spectrophotometer at an appropriate. (Chemical 

oxygen demand, n.d) 

TDS: TDS meter is a small hand-held device which is used to indicate the Total 

Dissolved Solids in a solution, usually in water. Since dissolved ionized solids, such as 

salts and minerals, increase the conductivity of a solution, a TDS meter measures the 

conductivity of the solution and estimates the TDS from that reading. (Total Dissolved 

Solids, n.d) 

pH: pH meter is used to measure pH levels in the water. (pH, n.d) 

Turbidity:  To measure turbidity, a nephelometer also known as a turbidity meter was 

used. Turbidity meters utilize light and photodetector to measure light scatter, and read 

out in units of turbidity, such as nephelometric turbidity units (NTU). (Turbidity, n.d) 

Color: Tintometer is a device to determine color in water. The unit of color 

measurement is TCU. 1 TCU is the color produced by 1 mg of platinum cobalt in the 

form of chloroplatinate ions dissolved in 1 liter of distilled water. 

DO: Dissolved oxygen levels can be measured by a basic chemical analysis method 

(titration method), an electrochemical analysis method (diaphragm electrode method), 

and a photochemical analysis method (fluorescence method). (Dissolved Oxygen, n.d) 

After testing, the results were plotted, and the change of variation and improvement of 

parameters were observed. According, the tests were repeated with a different dosage 

of coagulants to find out the best quality of effluents.  



12 
 

 

Figure 3.2 COD, pH and Color Testing in Laboratory 

(Equipment: HACH, US)  

 

3.2 Coagulation with Moringa oleifera (Natural Coagulant) 

 

3.2.1 Sampling  

 

As the wastewater could not be collected from Ananta Garments due to inconvenience, 

raw wastewater samples from the Apex Holdings Ltd. were used as an alternative for 

this test.  Wastewater was collected in plastic containers which has a capacity of 5 liters. 

After collecting wastewater samples, they were transported to the Environmental 

Laboratory of Islamic University of Technology, Gazipur.  

      

  



13 
 

3.2.2 Preparation of Moringa oleifera Seeds Powder: 

 

3.2.2.1 Collection of Moring Oleifera: 

 

Ripe Moringa oleifera was collected from the local market. One kg of Moringa 

oleifera was taken and washed properly after the collection. After washing, seeds 

were extracted. 

 

 

 

 

 

 

 

 

                                               

 

3.2.2.2 Drying:  

 

The seeds were dried in the sun heat for 5 days. It was ensured that no water remained 

in the seeds. 

 

 

 

 

 

 

 

   

                                        

                                               

 

Figure 3.3 Collection of Moringa oleifera 

Figure 3.4 Drying of Moringa oleifera Seeds 



14 
 

3. Grinding: 

 

Dried seeds were crushed in grinding stone. The crushing process continues until the 

seeds become fine powder. After completing the crushing procedure, the Moringa 

oleifera seeds powder were preserved it in an airtight jar. 100 g of Moringa oleifera 

seeds powder from initial sample of 1 kg. 

 

 

 

 

 

 

 

 

 

 

 

                                           

 

 

 

3.2.2 Mixing Coagulants 

 

Coagulant was used in the experiment to improve the quality of the effluent. As 

discussed before, Moringa oleifera Seeds powder was used. The sample was taken in 

seven different jars and the coagulants were mixed in the following ratios in the first 

experiment: 

Sample 1: Samples were taken from the raw waste water of the plant before any 

treatment. 

Sample 2: Moringa oleifera Seeds powder 20 mg/L Moringa with Sample 1  

Figure 3.5 Crushing of Moringa oleifera Seeds 



15 
 

Sample 3: Moringa oleifera Seeds powder 50 mg/L Moringa with Sample 1 

Sample 4: Moringa oleifera Seeds powder 100 mg/L Moringa with Sample 1 

Sample 5: Moringa oleifera Seeds powder 140 mg/L Moringa with Sample 1 

Sample 6: Moringa oleifera Seeds powder 180 mg/L Moringa with Sample 1 

Sample 7: Moringa oleifera Seeds powder 230 mg/L Moringa with Sample 1 

 

The quantity of Moringa oleifera Seeds powder would be varied in the following 

experiments to find out the correct amount of dosage that improves the quality of our 

effluent. 

After mixing of coagulants, Jar test was started. The jar test is a laboratory procedure 

which simulates coagulation/flocculation with differing chemical doses. The procedure 

aims to estimate the minimum coagulant dose required to achieve certain water quality 

goals. A conventional jar test apparatus was used in the experiment. The test was done 

as a batch test, accommodating a series of six beakers together with six-spindle steel 

paddles.  

 

3.2.3 Testing  

 

Various parameter such as BOD, COD, Turbidity, TSS, DO etc. were tested in the same 

procedure as described before (PAC and Polymer).  

 

3.3 Design Check  

 

The design of the different parts of ETP of Ananta Casual Wear Ltd., such as the 

primary clarifier, aeration tank, secondary clarifier etc. was rechecked following the 

‘Fundamentals of Wastewater Treatment and Engineering’ authored by Rumana Riffat 

and ‘Wastewater Engineering: Treatment and Reuse’ authored by Metcalf & Eddy. The 

input parameters were based on the considered value original design of the plant or 

assumed according to the general range of the value. The design flow is considered 

20% higher (1900 m3/day) than the original design (1584 m3/day) to accommodate a 



16 
 

higher capacity. The results were compared with the existing system and required 

improvements were suggested to improve the efficiency and quality of the ETP.  

 

3.3.1 Design Procedure: 

 

3.3.1.1 Coarse Screen Design   

 

Coarse Screen was designed according to the book titled ‘Wastewater Engineering: 

Treatment and Reuse authored by Metcalf & Eddy (ex 5.1). 

 

Input Parameters: 

Coefficient of discharge Cd =0.70 (0.7 for a clean screen and 0.6 for a clogged screen; 

Metcalf and Eddy p: 321)     

Velocity of flow through the openings of the bar screen VS=0.90 m/s (should not exceed 

0.9 m/s; Metcalf and Eddy p: 321)   

Approach velocity in upstream channel v=0.50 m/s (should be at least 0.45; Metcalf 

and Eddy p: 321)    

Acceleration due to gravity g=9.81 m/s2 

 

Output Parameters: 

Head loss through the screen HL=1/0.70*((0.90^2-0.50^2)/ (2*9.81)=0.041 m 

Flow Q=1900 m3/d=0.022 m3/s 

 

Bar Screen Channel cross section, Ac=0.022/0.5=0.044 m2 

Width=√(0.033/1.5) =0.171 m 

Depth=0.171*1.5=0.257 m 

Bar Screen Cross Section=0.044/0.866=0.051 m2 

   



17 
 

3.3.1.2 Fine Screen Design  

  

Fine screen was designed according to ‘Wastewater Engineering: Treatment and Reuse 

authored by Metcalf & Eddy (eq 5.2).  

Input Parameters: 

Coefficient of discharge Cd=0.70  

Wastewater flow rate Q=1900 m3/d= 0.022m3/s 

Acceleration due to gravity g =9.81 m/s2 

Head loss through the screen HL=0.150 m 

 

Output Parameters: 

Effective Open area of submerged screen, A =0.022/(0.70√(2*9.81*0.150)) 

=0.02 m3 (at least 0.05 m2 for every 1000 m3 of 

daily flow; source: nestolwater.com)  

 

3.3.1.3 Grit Chamber Design (aerated) 

  

Grit Chamber was designed according to ‘Fundamentals of Wastewater Treatment and 

Engineering’ authored by Rumana Riffat (ex. 6.2).     

 

Input Parameters: 

Avg. Flow Rate=1900 m3/d  

Peaking Factor=2.5   

Air Supplied=0.35 m3/min//m of length (0.2-0.5; Metcalf and Eddy) 

Grit Collected =0.1 m3/1000m3  

Number of Tank=2   

Detention Time=5 min   (2-5 min; source: epa.gov)  



18 
 

 

Output Parameters: 

Peak Flow Rate=1900*2.5=4750 m3/d  

Flow in Each Tank=4750/2=2375 m3/d  (considering 2 Tanks)  

Volume of Each Tank =2375*5/1440=8.24 m3  

Depth=8.24/ (1+1.5+6)=0.97 m  

Width=0. 97*1.5=1.45 m  

Length =0.97*6=5.82 m  

Tank Dimension= 0.97m x 1.45m x 5.82m 

 

3.3.1.4 Equalization, Coagulation and Flocculation Tank Design   

      

The Tanks were designed following the method of Mountain Empire Community 

College website (https://water.mecc.edu/). 

Input Parameters 

Design Flow =79.2 m3/Hr             

Number of Unit=2     

Hydraulic Retention Time (Equalization Tank) =10 Hrs  (8-12 hour) 

Hydraulic Retention Time (Coagulation Tank)= 10 mins (1-10 mins) 

Hydraulic Retention Time (Flocculation Tank)= 0.5 Hr (0.5-1hr)  

Output Parameters: 

Capacity of Equalization Tank =79.2*10=792 m3    

Dimension:(approximate)     

Length =14 m, Width=12 m, Height=5 m  

 

Capacity of Flash Mixer (Coagulation Tank)=0.166666667*79.2=13.2 m3   



19 
 

Dimension: (approximate)  

Length=3 m, Width=2.5 m,  Height=2 m  

 

Capacity of Flocculation Tank =0.5*79.2=39.6 m3  

Dimension: (approximate) 

Clear Length=8.5 m, Width=6 m. Depth=0.8 m  

 

3.3.1.5 Primary Clarifier Design 

 

Primary Clarifier was designed according to ‘Fundamentals of Wastewater Treatment 

and Engineering’ authored by Rumana Riffat (ex. 7.4).  

 

Input Parameters: 

Tank type: Circular 

Number of circular clarifiers used n=2 

Average flow rate Q (avg)=1900 m3/d   

Flow in each clarifier Q=950  m3/d   

Surface overflow rate vo=20 m3/m2-d=20/24 m3/m2-hr  

                                       =0.833333333 m3/m2-hr (range 0.1-1 m3/m2-hr)  

 

Output Parameters: 

Surface area of each clarifier As=Q/ vo =1900/20=47.5 m2   

Diameter D (Upper Round) = (4* As/ π)1/2 =8 m   

Surface area of each clarifier As (Design)=π/4*D2 = 50.27 m2   

 

 3.3.1.6 Aeration Tank Design 

 



20 
 

Aeration Tank was designed according to ‘Activated Sludge Calculations Spreadsheet: 

Aeration Tank Calculations’ by Harlan H. Bengtson.  

Input Parameters: 

Design ww Flow Rate, Q =1900 m3/d= 0.5 Mgd    

Prim. Effl. TSS, Xo =157.5 mg/L 

Waste/recycle activated sludge SS conc., Xw = 8,333 mg/L    

Prim. Effl. BOD, So =120 mg/L      

Aeration tank MLSS, X =1280 mg/L   

Secondary Effl. TSS, Xe =71 mg/L 

% volatile MLSS, %Vol  =75%       

         

Aeration Tank Sizing based on Volumetric Loading: 

Design Volumetric Loading= 9  

Aeration Tank Volume, V= 1000*8.34*WW Flow Rate* BODin / Vol. Loading 

                                         = 55600 ft3 or 1574.4 m3 

 

Aeration Tank Sizing based on Hydraulic Retention Time: 

Aeration tank HRT  = 21 hr      

Aeration tank vol. VMG = WWFlowRateIn*21/24= 0.438 MG   

   

Aeration tank volume, V = =.438*1000000/7.48= 58,489 ft3 or 1656.2 m3   

              

Check on other design parameters:      

Vol. Loading, VL =((8.34*BODIn*WWFlowRateIn)/40943)*1000  

                              =8.6 lb BOD/day/1000 ft3  



21 
 

Aeration Tank F:M,  

           =8.34*WWFlowRateIn*BODIn / (8.34*PerCentVolatile*AerTankMLSS*.306)                                                                 

           = 0.143 lb BOD/day/lb MLVSS   

 

Aeration Tank Sizing based on F:M Ratio:     

Design Aer. tank F:M= 0.137(lb BOD/day/lb MLVSS)    

              

Aeration tank vol. VMG =  

                      =(BODIn*WWFlowRateIn)/(PerCentVolatile*AerTankMLSS*.137)  

                      =0.456 MG      

Aeration tank volume, V = .456*1000000/7.48 =60,990 ft3     

                  = 60990/35.315=1,727 m3   

 

Check on other design parameters:    

Vol. Loading, VL   

              =((8.34*BODIn*WWFlowRateIn)/42693)*1000= 8.2  (lb BOD/day/1000 ft3) 

              = 8.2 lbBod/day/1000ft3  

Aeration tank HRT = 24*.319/WWFlowRateIn= 21.90 hr 

 

Therefore, maximum volume of Aeration tank was 1727.03 m3, which was designed 

based on F:M ratio. 

 

3.3.1.7 Secondary Clarifier Design        

 

Secondary Clarifier was designed according to ‘Fundamentals of Wastewater 

Treatment and Engineering’ authored by Rumana Riffat (ex. 10.1). 



22 
 

Input Parameters: 

Surface Overflow Rate=0.5 m3/m2/hr    (range: 0.1-0.5) 

Weir Overflow Rate =2.5 m3/m/hr  (range: 1-5) 

Sludge Loading Rate=2 Kg/m2/hr (range: 2-3) 

Hydraulic Retention Time=3 hr     (range: 2-3) 

ETP Design Flow= 1583m3/d= 79.2 m3/Hr   

Part added from RAS Flow=14.5 m3/Hr   

MLSS=1.28 Kg/m3  

 

Output Parameters:       

Total ETP Flow=79.2+14.5=93.7 m3/Hr   

Peaking Factor=2    

Total Design Flow=93.7*2=187.4 m3/Hr   

No. of Clarifier=2    

Flow in Each Clarifier =93.7 m3/Hr   

Tank Volume=93.7*3=281.1 m3  

Total Tank Volume=281.1*2= 562.2 m 3  

Weir Length=93.7/2.5=37.5 m  

Surface Area (Based on SOR)=93.7/0.5=187.4 m2   

Surface Area (Based on SLR) =93.7*1.28/2=59.96 m2    

Diameter=√187.38*4/π=15.5 m   

        

 

  



23 
 

CHAPTER IV 

RESULTS AND DISCUSSION 
 

In this section, all the relevant findings for different coagulant dosages and design of 

treatment units have been discussed. COD, DO, TSS, TDS, pH, color and turbidity tests 